
52

HTMF29/43/64/68

HTMF151

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE BRONZE 1
5 SET PLATE 1
6 SHOE PLATE 1
7 SPRING(CYLINDER) 9PCS/SET 1SET
8 DRIVE SHAFT 1
9 FRICTION PLATE 1

10 SEPARATION PLATE 1

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE BRONZE 1
5 SET PLATE 1
6 SHOE PLATE 1
7 SPRING(CYLINDER) 9PCS/SET 1SET
8 DRIVE SHAFT 1
9 FRICTION PLATE 3

10 SEPARATION PLATE 3

02 SPARE PARTS



ㆍ5352B E S T  T E C H N O L O G Y  H T  T E C H

HTMF195

HTMF250

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE BRONZE 1
5 SET PLATE 1
6 SHOE PLATE 1
7 SPRING(CYLINDER) 9PCS/SET 1SET
8 DRIVE SHAFT 1
9 FRICTION PLATE 3

10 SEPARATION PLATE 3

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE BRONZE 1
5 SET PLATE 1
6 SHOE PLATE 1
7 SPRING(CYLINDER) 9PCS/SET 1SET
8 DRIVE SHAFT 1
9 FRICTION PLATE 3

10 SEPARATION PLATE 3

SP
A

R
E P

A
R

TS
A

SSEM
B

LY
SP

A
R

E P
A

R
TS O

F H
U

B
 A

XLE
SP

A
R

E P
A

R
TS O

F 
TR

A
VEL M

O
TO

R
G

EA
R

 P
A

R
TS

SH
A

FT
SP

A
R

E P
A

R
TS O

F 
SW

IN
G

 R
ED

U
C

TIO
N

SP
A

R
E P

A
R

TS



54

KMF125

NACHI

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y(ONE RING) 7PCS/SET 1SET

3-1 PISTON ASS'Y(TWO RING) 7PCS/SET 1SET
4 CENTER PIN 1
5 SET PLATE 1
6 DRIVE SHAFT 1

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 PISTON ASS'Y 9PCS/SET 1SET
3 BALL GUIDE 1
4 SET PLATE 1
5 SPRING(CYLINDER) 9PCS/SET 1SET

02 SPARE PARTS



ㆍ5554B E S T  T E C H N O L O G Y  H T  T E C H

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE STEEL 1

4-1 BALL GUIDE M2X63 BRONZE 1
5 SPACER 1
6 SET PLATE 1
7 SHOE PLATE 1
8 PIN(CYLINDER) 12
9 SPRING(CYLINDER) 1

10 WASHER(CYLINDER) 2
11 DRIVE SHAFT 1
13 FRICTION PLATE 2
14 SEPARATION PLATE 3

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE STEEL 1

4-1 BALL GUIDE M2X150/170 BRONZE 1
5 SPACER(BALL GUIDE) 1
6 SET PLATE 1
7 SHOE PLATE 1
8 PIN(CYLINDER) 12
9 SPRING(CYLINDER) 1

10 WASHER(CYLINDER) 2
11 DRIVE SHAFT 1
13 FRICTION PLATE 2
14 SEPARATION PLATE 3

M2X63/96/120

M2X146/150/170/210

SP
A

R
E P

A
R

TS
A

SSEM
B

LY
SP

A
R

E P
A

R
TS O

F H
U

B
 A

XLE
SP

A
R

E P
A

R
TS O

F 
TR

A
VEL M

O
TO

R
G

EA
R

 P
A

R
TS

SH
A

FT
SP

A
R

E P
A

R
TS O

F 
SW

IN
G

 R
ED

U
C

TIO
N

SP
A

R
E P

A
R

TS



56

M5X130/180

SG04/08/20

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1

2-1 VALVE PLATE SG08 2/4/6 HOLE
3 PISTON ASS'Y 9PCS/SET 1SET
4 SET PLATE 1
5 SPRING (SET PLATE) 1
6 SHOE PLATE 1
7 FRICTION PLATE 2
8 SEPARATION PLATE 3

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 SET PLATE 1
5 SHOE PLATE 1
6 DRIVE SHAFT M5X130 19T/21T 1
7 DRIVE SHAFT M5X180 13T/16T/21T 1
8 FRICTION PLATE 2
9 SEPARATION PLATE 3

4- Hole TYPE NORMAL TYPE 2- Hole(∅13) TYPE 2- Hole(∅19) TYPE

4- Hole TYPE NORMAL TYPE 2- Hole(∅13) TYPE 2- Hole(∅19) TYPE

02 SPARE PARTS



ㆍ5756B E S T  T E C H N O L O G Y  H T  T E C H

R140

R220LC-9

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE 1
5 SET PLATE 1
6 DRIVE SHAFT 1

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE 1
5 SET PLATE 1
6 DRIVE SHAFT 1

SP
A

R
E P

A
R

TS
A

SSEM
B

LY
SP

A
R

E P
A

R
TS O

F H
U

B
 A

XLE
SP

A
R

E P
A

R
TS O

F 
TR

A
VEL M

O
TO

R
G

EA
R

 P
A

R
TS

SH
A

FT
SP

A
R

E P
A

R
TS O

F 
SW

IN
G

 R
ED

U
C

TIO
N

SP
A

R
E P

A
R

TS



58

DX140W(TSM86)

DX225LC(TSM140)

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE 1
5 SET PLATE 1
6 SHOE PLATE 1
7 SPRING(CYLINDER) 9PCS/SET 1SET
8 DRIVE SHAFT	 1

No. DESCRIPTION SPEC Q'TY
1 CYLINDER BLOCK 1
2 VALVE PLATE 1
3 PISTON ASS'Y 9PCS/SET 1SET
4 BALL GUIDE 1
5 SET PLATE 1
6 DRIVE SHAFT 1

02 SPARE PARTS




